
250 90EN

É||^î||||»|[';'

United States
Environmental Protection
Agency

Center for Environmental
Research Information
Cincinnati, OH 45268

EPA/625/5-90/025
April 1990

Technology Transfer

Environmental Pollution
Control Alternatives:

Drinking Water Treatment
for Small Communities

sCibrary
3 lnt«mational\ftfatar

IRC I _ _ _
and Sanitation Cwrtrs
Tal.: +31 70 3068980
Fax: +31 70 35 889 84

::3.p:;
. - # " '

"íjfá:.

wmüüif

V, i rf.'j *f

T #< t



Technology Transfer EPA/625/5-90/025

Environmental Pollution
Control Alternatives:

Drinking Water Treatment
for Small Communities

April 1990

LIBRARY IRC
PO Box 93190, 2509 AD THE HAGUE

Tel.: +31 70 30 689 80
Fax: +31 70 35 899 64

BARCODE: /£ ^<7A
[...]
R.C. Gumerman et al.. Estimation of Small System Water Treatment Costs, Final Report, Culp/Wesner/Culp, Santa Ana,
CA, November 1984.

U.S. Environmental Protection Agency, Office of Drinking Water, Microorganism Removal for Small Water Systems,
Washington, DC, June 1983. EPA 570/9-83-012.

"Construction costs generally include manufactured equipment, concrete, steel, labor, pipes and valves, electrical equipment
and instrumentation, housing, site evacuation, some other site work, general contractor's overhead and profit, engineering
costs, financial and administrative costs, and interest costs during construction. Construction costs do not include land
costs, legal fees, interface piping, roads, and certain other site work. O&M costs generally include annual energy, labor, and
chemical costs. Construction costs can vary depending on specific data characteristics. O&M costs can vary, up to plus or
minus 100 percent for some technologies, depending on such variables as feed water characteristics, flow rate, and chemi-
cal dosage requirements.

bCosts include capital costs annualized at 10 percent interest over 20 years plus annual O&M costs. Average flow assumed
at 50 percent of design flow.

cCosts for ultraviolet and ozone disinfection reflect those for primary disinfection only. A secondary disinfectant is necessary
to maintain a residual in the distribution system. The costs of secondary disinfection are not included in the table.

• Knowledge of sources of con-
tamination and methods used to
manage these sources.

• Knowledge and understanding of
energy sources

• Understanding of emergency proce-
dures

• Knowledge of state and federal
regulations

• Recordkeeping skills

• A willingness to participate in con-
tinuing education programs

Without a properly trained operator,
system operation and water quality will
suffer. The small system might have
difficulty attracting skilled staff be-

cause of economic constraints. In addi-
tion, many small system operators
have multiple duties, such as maintain-
ing the grounds or performing other re-
lated public works duties, and might
not have the opportunity to specialize
and develop expertise in drinking
water treatment.

Operator capability can also limit the
technology options available to a
small system: a technology that works
well in a large city might require more
operator training than the small sys-
tem can obtain.

Small systems might be able to obtain
qualified plant operators by contract-
ing the services of personnel from a
larger neighboring utility, government
agency, service company, or consult-

ing firm. Small systems can also use
the National Rural Water Association
for technical assistance (see Chapter
8, Resources).

A "circuit rider" approach, in which ser-
vice is provided to several systems
that cannot individually afford a trained
operator, can also be used. The circuit
rider attends to a number of treatment
systems, and his or her salary is
shared among them. The circuit rider
can directly operate the plants or
provide technical assistance to in-
dividual plant operators through on-
the-job training and supervision.

Another source of training is the treat-
ment equipment manufacturer. When
treatment equipment is purchased,
vendors should supply startup assis-

27



tance and training, as well as detailed office to determine whether POU/POE
operation and maintenance manuals. devices are appropriate.

Additional training rosources for small
systems are listed in Chapter 8.

Selecting a Consulting Engineer/
Equipment Vendor

In some cases, a small community
might need to use the services of a
consulting engineer or equipment ven-
dor to design a treatment system.
Consultants should have proven ex-
perience in solving problems for small
systems. Appendix B provides some
guidelines for selecting a consultant.

Using a Polnt-of-Use/Polnt-of-Entry
(POU/POE) System

A number of point-of-use (POU) and
point-of-entry (POE) systems are avail-
able from a large number of manufac-
turers. Types of systems include those
using reverse osmosis, activated
alumina, and ion exchange. In certain
situations, POU/POE devices can be a
cost-effective solution when a very
small community cannot afford central
treatment for a contaminant, such as
an organic chemical or fluoride. For ex-
ample, with state approval, several
small communities (25 to 200 people)
in Arizona installed home systems
using activated alumina to remove
fluoride. A manufacturing/engineering
company on contract with one com-
munity provides and maintains all the
systems.11

In addition to home devices, some
very small systems (such as trailer
parks) might be able to install a treat-
ment system at the point of entry and
blend resulting treated waters with
water not treated with the POE device.

A public water supplier must monitor
and ensure the quality of water treat-
ment, whether it provides central treat-
ment or decentralized treatment
through POU/POE devices. The sup-
plier should check with the state drink-
ing water agency or regional EPA

11 Thomas Sorg, "Process Selection for Small Drinking Water Supplies," Proceedings of the Twenty-Third Annual Public Water
Supply Engineers' Conference: New Directions for Supply Design and Operation, University of Illinois, April 21-23, 1981.

28



Chapter Four

Filtration
Technologies
for Small
Systems

Filtration is the process of removing
suspended solids from water as the
water passes through a porous bed of
materials. Natural filtration removes
most suspended matter from ground
water as the water passes through
porous layers of soil into aquifers
(water-bearing layers under the
ground). Surface waters, however, are
subject to runoff and other sources of
contamination, so these waters must
be filtered by a constructed treatment
system.

The solids removed during filtration in-
clude soil and other particulate matter
from the raw water, oxidized metals,
and microorganisms. Filtration can be
used to remove many microorgan-
isms, some of which might be resis-
tant to disinfection. Filtration also
prevents suspended material
(measured as turbidity) from interfer-
ing with later treatment processes,
including disinfection. Filtration com-
bined with disinfection provides a
"double barrier" against waterborne
disease caused by microorganisms.

The filtration process usually works by
a combination of physical and chemi-
cal processes. Mechanical straining
removes some particles by trapping

them between the grains of the filter
medium (such as sand). A more impor-
tant process is adhesion, by which
suspended particles stick to the sur-
face of filter grains or previously
deposited material. Figure 4-1
illustrates these two removal
mechanisms. Biological processes are
also important in slow sand filters.
These filters form a fitter skin contain-
ing microorganisms that trap and
break down algae, bacteria, and other
organic matter before the water
reaches the filter medium itself.

Processes Preceding Filtration

Even when treating low turbidity water,
filtration is preceded by some form of
pretreatment. Several processes may
precede filtration (Figure 4-2):

• Chemical feed and rapid mix.
Chemicals may be added to the
water to improve the treatment
processes that occur later. These
chemicals may include pH ad-
justers and coagulants. (Coag-
ulants are chemicals, such as
alum, that neutralize positive or
negative charges on small par-
ticles, allowing them to stick
together and form larger, more easi-
ly removed particles.) A variety of

A. Mechanical B. Adsorption
RAW WATER RAW WATER

Large particles become lodged and cannot Particles stick to the media and cannot
continue downward through the media continue downward through the media.

Figura 4-1. Filtration primarily depends on physical and chemical
mechanisms to remove particles from water. (Reprinted from Introduction
to Water Treatment, Vol. 2, by permission. Copyright 1984, American Water
Works Association.)

29



Pimp hhk»

HoMkig link

Figure 4-2. Several processes can precede filtration to improve treatment processes that occur later.

devices, such as baffles, hydraulic
jumps, static mixers, impellers, and
in-line jet sprays can be used to
mix the water and distribute the
chemicals evenly.

Flocculation. In this process,
which follows rapid mixing, the
chemically treated water is sent into
a basin where the suspended par-
ticles can collide and form heavier
particles called floe. Gentle agita-
tion and appropriate detention
times (the length of time water
remains in the basin) facilitate this
process-
Sedimentation. Following floccula-
tion, a sedimentation step may be
used. During sedimentation, the
velocity of the water is decreased
so that the suspended material (in-
cluding flocculated particles) can
settle out of the water stream by
gravity. Once settled, the particles
combine to form a sludge that is
later removed from the clarified su-
pernatant water.

Filtration processes can include only
one of these pretreatment procedures
or all of them.

Choosing a Filtration Technology

Conventional filtration, which includes
coagulation with the addition of chemi-
cals, rapid mixing, flocculation and
sedimentation, and granular media
filtration, is the most versatile system
for treating raw water that is variable in
quality. However, a conventional filtra-
tion plant is usually neither appropriate
nor economically feasible for very
small systems. Package plants are
one available cost-effective alternative
when automatic chemical feed control
systems simplify operation.

Other filtration technologies that can
be more suitable for small systems are
slow sand filtration and diatomaceous
earth filtration. Membrane filtration and
cartridge filtration are two emerging
technologies that are suitable for small
systems. Table 4-1 presents the ad-
vantages and disadvantages of these
technologies. Table 4-2 shows the

removal capacities (percentages that
are effectively removed) of Giardia
cysts and viruses for these four tech-
nologies. Filtration technologies for
small systems are described in more
detail below.

Slow Sand Filtration

Slow sand filtration, first used in the
United States in 1872, is the oldest
type of municipal water filtration. A
slow sand filter consists of a layer of
fine sand supported by a layer of
graded gravel. Slow sand filtration
does not require extensive active con-
trol by an operator. This can be impor-
tant for a small system in which an
operator has several responsibilities.

Slow sand filters require a very low ap-
plication or filtration rate (.022 cubic
meters per hour per square centimeter
[0.015 to 0.15 gallons per minute per
square foot of bed area], depending
on the gradation of the filter media and
the quality of the raw water). The
removal action includes a biological
process in addition to physical and

30



Table 4-1. Advantages and Disadvantages of Filtration Technologies

Filtration Technology

Slow sand

Diatomaceous earth

Membrane

Cartridge

Advantages

Operational simplicity and reliability
Low cost
Ability to achieve greater than 99.9
percent Giardia cyst removal

Compact size

Simplicity ot operation

Excellent cyst and turbidity removal

Extremely compact

Automated

Easy to operate and maintain

I
Disadvantages

Not suitable for water with high turbidity
Maintenance needs of filter surfaces

Most suitable for raw water with low
bacterial counts and low turbidity
(less than 10 NTU)

Requires coagulant and filter aids

for effective virus removal

Potential difficulty in maintaining
complete and uniform thickness of
diatomaceous earth on filter septum

Little information available to
establish design criteria or
operating parameters

Most suitable for raw water with
less than 1 NTU; usually must be
preceded by high levels of
pre treatment

Easily clogged with colloids and
algae

Short filter runs

Concerns about membrane failure

Complex repairs of automated
controls

High percent of water lost in
backflushing

Little information available to
establish design criteria and
operating parameters

Can be quickly clogged by algae and

colloids

Requires low turbidity influent

Can require relatively large
operating budget

31



Table 4-2. Removal Capacities of Four Filter Options

Filtration Options

Slow sand
Diatomaceous earth
Membrane
Cartridge

"Aided by coagulation.
''With filter aid.

Source: U.S. Environmental
TechnologiBs for Upgrading

Achievable
Glardla Cyst
Levels
(percent Removal)

99.99
99.99a

100
>99

Achievable
Virus
Levels

99.9999
99.95"
Very low
Little data available

Protection Agency, Office of Drinking Water and Center for Environmental Research Information,
Existing or Designing New Drinking Water Treatment Facilities, March 1990. EPA 625/4-89-023.

chemical ones. A sticky mat of
suspended biological matter, called a
"schmutzdecke," forms on the sand
surface, where particles are trapped
and organic matter is biologically
degraded. Water applied to slow sand
filters is usually not prechlorinated,
since the chlorine destroys the
organisms in the schmutzdecke that
help remove microbiological, organic,
and other contaminants. (Sometimes
water is prechlorinated and then
dechlorinated before slow sand
filtration.)

Water with high turbidity can quickly
clog the fine sand in these filters.
Water is generally applied to slow
sand filters without any pretreatment
when it has turbidity levels lower than
10 NTU (nephelometric turbidity units).
The upper turbidity limit for slow sand
filters is between 20 and 50 NTU.
When slow sand filters are used with
surface waters having widely varying
turbidity levels, they can be preceded
by infiltration galleries or roughing fil-
ters, such as upflow gravel filters, to
reduce turbidity.

RAW
WATER
INLET

FILTERED -
WATER SUPPLY
FOR BACKFILLING

— SCHMUTZOECKE

SCUM OUTLET

i TO DRAIN

I VENTILATION

FILTERED
I WATER

TO DRAIN

Figure 4-3. Slow sand filter. (Source: International Reference Centre for
Community Water Supply and Sanitation, Technology of Small Water Supply
Systems in Developing Countries, WHO Collaborating Centre, The Hague,
The Netherlands, 1982.)

Because of the absence of coagulation,
slow sand filtration is limited to certain
types of raw water quality. Stow sand fil-
ters do not provide very good removal of
organic chemicals, dissolved inorganic
substances such as heavy metals, and
trihalomethane precursors (chemical
compounds, formed when natural or-
ganic substances dissolve in water, that
might form THMs when mixed with
chbrine). Also, waters with very fine
clays are not easily treated using sand
filters. High algae blooms will result in
short filter runs.

A slow sand filter must be cleaned
when the fine sand becomes clogged
(as measured by the head loss). The
length of time between cleanings can
range from several weeks to a year,
depending on the raw water quality.
Cleaning is performed by scraping off
the top layer of the filter bed. A "ripen-
ing period" of 1 to 2 days is required
for scraped sand to produce a function-
ing biological filter. The filtered water
quality is poor during this time, and the
filtered water must be wasted. Ex-
tended cleaning periods require redun-
dant or standby systems. In some
small slow sand filters, geotextile filter
material is placed in layers over the
surface. A layer of filter cloth can be
removed periodically so that the upper
sand layer requires less frequent re-
placement.

32



In climates subject to below-freezing
temperatures, slow sand systems
usually must be housed. Unhoused fil-
ters in harsh climates develop an ice
layer that prevents cleaning. Thus,
uncovered slow sand filters will
operate effectively only if turbidity
levels of the influent (water flowing in)
are low enough for the filter to operate
through the winter months without
cleaning. In warm climates, a cover
over the slow sand filter may be
needed to reduce algae growth within
the filter. Figure 4-3 shows a typical
slow sand system.

In addition to maintenance, slow sand
filters require: